PIÈCES DÉTACHÉES SN15/84. Autoportée. Modèle

Size: px
Start display at page:

Download "PIÈCES DÉTACHÉES SN15/84. Autoportée. Modèle"

Transcription

1 PIÈCES DÉTACHÉES Autoportée SN15/84 Modèle 2006 Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet Clermont-Ferrand Cedex 2 Tél : Télécopie : R.C.S. Clermont-Fd B S.A.S. au capital de

2

3 Parts Manual for EUROPEAN SERIES 23 MODEL E251023BVE E BVE E281123BVE E281223BVE E281323BVE E BVE E331523KVE McDonough, GA, U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 4, 8/1/2005

4

5 Table Of Contents PAGE GROUP 4 WHEELS - FRONT 6 WHEELS - REAR 8 FRONT END, STEERING PT.1 12 FRONT END, STEERING (Bottle Holder) 14 MAIN CASE PT.1 18 MAIN CASE PT.2 20 DIFFERENTIAL, R. H. FENDER 24 CHAIN CASE, L. H. FENDER 26 SMOOTH CLUTCH ASSEMBLY 28 MAIN CASE YOKE VIEW 30 FUEL TANK & SEAT 32 ENGINE & EXHAUST MUFFLER 34 DRIVE DISC ASSEMBLY 36 THROTTLE CONTROL 38 CUTTING DECKS, DEFLECTORS 42 RAILS, LIFT ARMS, CAM LIFT 46 BLADE STOP PEDALS 48 BELTS, BRAKES, INTERLOCK 52 SPINDLE 54 DECALS PT DECALS PT DECALS PT DECALS PT ELECTRICAL SYSTEMS (For 11, 12, 12.5 & 13HP Briggs) 64 ELECTRICAL SYSTEMS (For 13.5HP Briggs) 66 ELECTRICAL SYSTEMS (Kohler Engine) 68 WIRING SCHEMATICS (8, 11, 12, 12.5 & 13 HP Briggs) 70 WIRING SCHEMATICS (13.5 HP Briggs) 72 WIRING SCHEMATICS (15 HP Kohler Engines) 74 HARDWARE BAGS 78 ACCESSORIES & ATTACHMENTS SERIES 23 3

6 WHEELS - FRONT 4 SERIES 23

7 WHEELS - FRONT Item Part No Qty Description Note ASSEMBLY, Front Tire & Rim (Complete) (Includes Items 2A, 3A, 4, 5 & 6) ASSEMBLY, Front Tire & Rim (Complete) (Includes Items 2B, 3B, 4, 5 & 6) 2A TIRE, 11 x (Kenda) per front tire ass'y. 2B TIRE, 11 x , (Carlisle) per front tire ass'y. 3A RIM (For 4.10/3.50 x 4 Tire) per front tire ass'y. 3B RIM per front tire ass'y BALL BEARING, Flange (3/4 I.D.) per front tire ass'y VALVE STEM, Snap In per front tire ass'y LUBE Fitting per front tire ass'y WASHER,.77 x 1.13 x.06 Flat per front tire ass'y HUB CAP per front tire ass'y FELT SEAL per front tire ass'y CAP, Dust per front tire ass'y COTTER PIN, 5/32 x 1 per front tire ass'y TUBE, Inner (For 4.10/3.50 x 4 Tire) per front tire ass'y. Footnotes: SERIES 23 5

8 WHEELS - REAR 6 SERIES 23

9 WHEELS - REAR Item Part No Qty Description Note ASSEMBLY, Rear Tire & Rim (33 Models) (Includes 2A, 3A & 4) ASSEMBLY, Rear Tire & Rim (25 Models) (Includes Items 2B, 3B & 4) 2A TIRE, x 8 (33 Models) (per rear tire ass'y) 2B TIRE, 16 x Turf (25 Models) (per rear tire ass'y) 3A RIM, Extra Wide (For 16/7.50 x 8 Tire) (33 Models) Was (per rear tire ass'y) 3B RIM (4.80/4.00X8) 3 LUG (per rear tire ass'y) VALVE STEM, Snap In (per rear tire ass'y) CLAMP, R. H. (for 2 Hose) (used on 8, 10 & 13 HP) (per rear tire ass'y) CLAMP, R. H. (used on 12, 14 & 15 HP) (per rear tire ass'y) BOLT, 1/2-20 x 3/4 Lug, GR5 (per rear tire ass'y) BOOT, Right Hand (8 & 10 HP) (per rear tire ass'y) SEAL (per rear tire ass'y) HUB, Rear Wheel R. H. (Weldment) (per right rear tire ass'y) CAP, Hub (per rear tire ass'y) CAP, Hub, L. H. (Long Axle) (per left rear tire ass'y) HUB, Rear Wheel L. H. (Weldment) (per left rear tire ass'y) NUT, 5/16-24 Hex Lock, GR C Was (per rear tire ass'y) AXLE BOLT, Left Hand (per left rear tire ass'y) WHEEL BOLT, Right Hand (per right rear tire ass'y) Footnotes: SERIES 23 7

10 FRONT END, STEERING PT.1 8 SERIES 23

11 FRONT END, STEERING PT.1 Item Part No Qty Description Note ASSEMBLY, Steering Wheel (for 5/8 shaft) Includes item LOGO, Steering Wheel PIN, 1/4 x 1-1/2" Roll LATCH, Parking Brake CABLE, Clutch/Brake (54.32 long) used on 25, 28 & 30 Models CABLE, Clutch/Brake (55 long) used on 33" & 42" Models WASHER, 3/8 Flat SAE PAD, Pedal BUSHING, Nylon WELDMENT, Clutch Pedal BEARING, Nylon WELDMENT, Steering Shaft BUSHING, Tie Rod TIE ROD, Left Hand (7.41 long) TIE ROD, Left Hand (9.91 long) used on 33" & 42" Models KING PIN Weldment, Left Hand TIE ROD, Right Hand (7.41 long) TIE ROD, Right Hand (9.91 long) used on 33" & 42" Models KING PIN Weldment, Right Hand WELDMENT, Front Axle, Narrow used on 25, 28 & 30 Models WELDMENT, Front Axle, Wide used on 33 Models FOOT PAD, Short FOOT PAD, Long SPRING, Parking Brake Latch WASHER,.66 x 1.31 x.09 Flat BUSHING, Nylon HAIR PIN 2-1/ FOAM COVER, Steering Shaft PIN, 3/16 x 1 Cotter WASHER, 3/8 Flat Was PIN, 3/16 x 1-1/2 Cotter Was PIN, 5/32 x 1 Cotter Was RING, 1/2 External Retaining (Heavy Duty) RING, 5/8 External Retaining PIN, 1/8 x 3/4 Cotter Was WASHER,.77 x 1.13 x.06 Flat COVER, Steering Shaft Footnotes: SERIES 23 9

12 FRONT END, STEERING PT.1 10 SERIES 23

13 FRONT END, STEERING PT.1 Item Part No Qty Description Note CABLE, Brake (29 long) CONNECTOR, Cable SCREW, 1/4-20 x 3/4 Hex Head Cap, GR NUT, 1/4-20 Hex Center Lock, GR5 or B Footnotes: SERIES 23 11

14 FRONT END, STEERING (Bottle Holder) 12 SERIES 23

15 FRONT END, STEERING (Bottle Holder) Item Part No Qty Description Note HOLDER, Bottle (Wire) SCREW, #10-24 x 1/2 Hex Washer Self-Tap (Torx) BOTTLE, Water Footnotes: SERIES 23 13

16 MAIN CASE PT.1 14 SERIES 23

17 MAIN CASE PT.1 Item Part No Qty Description Note WELDMENT, Main Case (Standard) WELDMENT, Main Case (Commercial) used on E331523KVE Model only 2A BUMPER, Rear 2B BUMPER (1-Piece) (33 Deck) FENDER, Left Hand (Standard) 4A GUIDE, Belt used on E331523KVE Model only 4B BELT GUIDE 25, 26, 28, BRACKET, Drive Support BOLT, 5/16-18 x 3/4 Hex Flange Lock, GR CAP, Bumper NUT, 5/16-18 Hex Flange Lock, GR5 Was NUT, 5/16-24 Flange Lock (Large) SHIFT LINK, Long WELDMENT, Shift Arm CROSS BRACE SHFT LINK, Short (5/16-24 thread) HAIR PIN, 3/32 x 1-1/ WING, Rear BUSHING, Pilot Was BRACKET, Switch SCREW, 5/16-18 x 5/8 Hex Washer Self-Tap SCREW, #10-32 x 1/4 Hex Washer Self-Tap WASHER, 5/16 Flat Was CLIP, Wire WASHER, 5/16 Internal Tooth Lock SCREW, 5/16-18 x 1-1/2 Hex Washer Self-Tap Was SCREW, 5/16-24 x 1-3/4 Hex Head Cap, GR RETAINER, 5/16 Bolt SCREW, 5/16-18 x 3/4 Hex Head Cap, GR5 Was SCREW, 5/16-18 x 3/4 Hex Washer Self-Tap SWIVEL, Adjustable FASTENER, 1/4 Ratchet OIL DRAIN, Short ASSEMBLY, Oil Valve PLATE, Engine (Kohler Engine) used on E331523KVE Model only WASHER,.32 x.58 x.08 Split Lock BOLT, M x 25mm, Self-Tap (Kohler) Footnotes: SERIES 23 15

18 MAIN CASE PT.1 16 SERIES 23

19 MAIN CASE PT.1 Item Part No Qty Description Note SCREW, 5/16-24 x 1 Hex Head Cap, GR NUT, 5/16-24 Hex, GR TUBE CLAMP SCREW, 5/16-24 x 2-1/2 Hex Head Cap, GR5 Footnotes: SERIES 23 17

20 MAIN CASE PT.2 18 SERIES 23

21 MAIN CASE PT.2 Item Part No Qty Description Note NUT, 5/16-18 Hex, GR 5 or B Was WELDMENT, Arm, Shift Handle SPRING, Shift Detent ASSEMBLY, Speed Adjustment Latch Includes Spring, Part Number WELDMENT, Shift Handle GRIP, Shift Handle PIN, 3/32 x 3/4 Cotter Was PIN, 1/4 x 1-3/4 Tapered Clevis BUSHING, 3/4 x 1.62 Flange (Nylon) WASHER, Thrust BUSHING, 3/4 x I.O. Flange (Nylon) SCREW, 5/16-18 x 5/8 Hex Washer Self-Tap COVER, Switch COVER, Solenoid (Kohler) COVER, Battery SHOULDER BOLT, 5/ LEVER, Over-Ride WASHER,.47 x.92 x.065 Flat NUT, 5/16-18 Hex Nyloc WASHER,.32 x.58 x.08 Split Lock NUT, 5/16-24 Hex, GR5 Footnotes: SERIES 23 19

22 DIFFERENTIAL, R. H. FENDER 20 SERIES 23

23 DIFFERENTIAL, R. H. FENDER Item Part No Qty Description Note COLLAR, Lock (Includes P/N Set Screw) BALL BEARING, Axle (R.H. Fender) used on 33 Models- 13, 14 & 15 HP 2A BEARING, Axle (R. H. Fender) used on 25 & 28 Models- 8, 10 & 13 HP NUT, 5/16-24 Flange Lock (Large) WASHER, Thrust PLATE, Differential SPACER, Pinion GEAR, Differential Pinion (12T 12P) WASHER, Thrust ASSEMBLY, Drive Hex Tube WASHER, Nylon GEAR, 11 Tooth, 10 Pitch CHAIN, 46 Pitch (#35 Endless) SPROCKET, 34T, 3/8P RING, 1-3/16 External Retaining SPACER, Differential Case BOOT CLAMP (for 2 Hose) BOOT, Oil Seal (Short Axle) PLUG, 1/2 Cup Insert CASE, Transmission GASKET, Transmission Case FENDER, Right Hand (2.498 Dia. Hole) 33 Deck Ball Bearing Differential Models FENDER, R. H. (1.62 Dia. Hole) 25 & 28 Deck Bushing Differential Models GEAR, 63 Tooth 10 Pitch AXLE, Long Was SPACER, Differential Case ASSEMBLY, Short Axle, 23T (Includes Gear) Use only with Long Axle P/N BOLT, 5/16-24 x 1-5/8 Hex Special Lock (Vibresist) O-RING, 5/16" WASHER, 5/16 Belleville WASHER, 5/16 External Tooth Lock WASHER,.34 x.69 x.08 Flat SCREW, 5/16-24 x 2-5/8 Hex Head Cap SCREW, 5/16-18 x 5/8 Hex Washer Self-Tap SCREW, 1/4-20 x 5/8 Hex Washer Head Self-Tap Was SPACER, Short Axle GREASE, Transmission (24 oz. Required) Footnotes: SERIES 23 21

24 DIFFERENTIAL, R. H. FENDER 22 SERIES 23

25 DIFFERENTIAL, R. H. FENDER Item Part No Qty Description Note KIT, Differential (Incl. Items 2A & Fender) KIT, Differential (Incl. Items 2 & Fender) Footnotes: SERIES 23 23

26 CHAIN CASE, L. H. FENDER 24 SERIES 23

27 CHAIN CASE, L. H. FENDER Item Part No Qty Description Note ASSEMBLY, Primary Chain Case Includes Items 2 thru 13, 15, 16 & 31 thru WELDMENT, Primary Chain Case, Right Hand GASKET, Primary Chain Case WASHER, 5/8 Belleville BEARING,.625 x 1.37 x WELDMENT, Sprocket & Shaft KEY,#5 Woodruff CHAIN CASE HALF, Primary BEARING, Needle THRUST WASHER, Nylon WELDMENT, Hub & Sprocket CHAIN, 46 Pitch (#35 Endless) SCREW, #10-24 x 1/2" Hex Washer Self-Tap (Torx) Was PLUG, 1/2 Cup Insert ROLLER, 1-3/8 Long RING, 1/2 External Retaining (Heavy Duty) FENDER, Left Hand (1.628 I. D. Hole) used on 25 & 28 Deck Models FENDER, Left Hand (1.744 I. D. Hole) used on 33 Deck Models COLLAR, Lock (Incl. P/N Set Screw, 1/4-20 x 1/4 ) used with ball bearing, item 32 only BEARING, Left Hand Fender (Includes item 20) used on 25 & 28 Models- 8, 10 & 13 HP FITTING, Lube, 45 Degree, 3/16 w/hex TIE ROD (5/16-24 thread- both ends) BOOT CLAMP (for 2 Hose) BOOT, Rear Axle, Thick Flange THRUST WASHER WASHER, Thrust NUT, 5/8-18 Hex Nyloc NUT, 5/16-24 Flange Lock (Large) O-RING, 1/2 x 5/ SPACER, Nylon WASHER, Shim or quantity as required WASHER, Shim.625 x BALL BEARING, Left Hand Fender for 33 Deck Models ASSEMBLY, Left Hand Fender (Incl. Fender & Bearing for 33 Deck Models, 15 HP 14624) Engine GREASE, Transmission (Use 2 oz. Maximum) Footnotes: SERIES 23 25

28 SMOOTH CLUTCH ASSEMBLY 26 SERIES 23

29 SMOOTH CLUTCH ASSEMBLY Item Part No Qty Description Note ASSEMBLY, Smooth Clutch (Incl. items 2 thru 6) Non-Asbestos ASSEMBLY, Driven Disc Hub Was DISC, Driven (rubber tire bonded to rim) THRUST WASHER PLATE, Drive Disc NUT, 5/16-18 Hex Flange Lock, GR5 Was ASSEMBLY, Brake Lever (Includes brake pad & rivet) RING, 3/8 External Retaining NUT, 1/4-28 Hex Top Lock WASHER,.28 x.63 x.06 Flat, GR SPACER, Brake Arm Pivot SCREW, 1/4-28 x 1 Hex Head Cap, (Washer Face) GR SPRING, Torsional Brake Return SPRING, Clutch & Brake LIFT, Yoke BEARING, Yoke NUT, 5/16-24 Hex Center Lock Was SCREW, 5/16-24 x 1 Hex Head Cap, GR SCREW, 3/8-16 x 5/8 Hex Washer Self-Tap COLLAR, Yoke FENDER WASHER, 5/ ARM, Yoke SCREW, 1/4-20 x 1/2 Hex Washer Self-Tap Was STUD, Clutch Link (3/8-24 thread) WASHER, 3/8 Internal Tooth Lock NUT, 3/8-24 Hex, GR5 or B BRACKET, Slide PIN, 3/32 x 3/4 Cotter Was SLIDE HALF BOLT, 5/16-18 Shoulder WASHER, 5/16 Split Lock NUT, 5/16-18 Hex, GR 5 or B Was WASHER, 3/8 Flat SAE ASSEMBLY, Leaf Spring Footnotes: SERIES 23 27

30 MAIN CASE YOKE VIEW 28 SERIES 23

31 MAIN CASE YOKE VIEW Item Part No Qty Description Note - - View showing assembled yoke parts Footnotes: SERIES 23 29

32 FUEL TANK & SEAT 30 SERIES 23

33 FUEL TANK & SEAT Item Part No Qty Description Note SEAT, Operator (shown) used on 13HP & Higher Models SEAT, Operator (not shown) used on 9 thru 11HP Models ASSEMBLY, Fuel Tank (Includes item 3) used on 9 & 10HP Models ASSEMBLY, Fuel Tank with Gauge (Includes item 3A) used on 12, 14.5 & 15HP Models CAP, Fuel Tank 3A CAP, Fuel Tank w/gauge HOSE, Fuel (1/4 I.D. x 8-1/2 long) used on Briggs 8-14HP HOSE, Fuel (1/4 I.D. x 12-1/2 long) Was 12912, used on Kohler Models only HOSE, Fuel (1/4 I.D. x 6-1/2 long) used on Kohler Models only FILTER, Fuel (In-Line) CLAMP, Fuel Line replaces clamp BRACKET, Fuel Tank (Rear) SCREW, 5/16-18 x 1/2 Pan Head Self-Tap (Torx #T-40) 9A KNOB, Seat Adjusting 9B KNOB, Seat Adjusting, 5/ SPACER,.33 x.63 x VALVE, Fuel Shut-Off (Accessory) Was BOLT, 5/16-18 x 1/2 Hex Flange Nyloc 13A SWITCH, Seat (NC) used on E281123BVE Model only 13B SWITCH, Seat (NC) HOSE, Fuel (1/4 I.D. x 3-1/2 long) BRACKET, Seat BOLT, 5/16-18 x 1 Square Neck Carriage, GR NUT, 5/16-18 Hex Flange Top Lock RETAINER, 5/16 Bolt Footnotes: SERIES 23 31

34 ENGINE & EXHAUST MUFFLER 32 SERIES 23

35 ENGINE & EXHAUST MUFFLER Item Part No Qty Description Note ENGINE, 11 HP Briggs (Mod 21A907, Type 0123, Trim E1) electric start ENGINE, 12 HP Briggs (Mod 21A907, Type 0123, Trim E1) electric start ENGINE, 12.5 HP Briggs Intek OHV (Mod , Type 0123, electric start Trim E1) ENGINE, 13 HP Briggs (Mod 21A907, Type 0123, Trim E1) electric start ENGINE, 13.5 HP Briggs Intek OHV (Mod 21B907, Type 0139, electric start Euro Trim E1) ENGINE, 15 HP Kohler (Mod CV15ST, Type PS-41584) electric start MUFFLER w/heat Shield (Briggs 11 & 13HP) SCREW, 1/4-20 x 5/8 Hex Washer Head Self-Tap Was SET SCREW, 5/16-18 x 3/4 Socket Head, GR MUFFLER (Kohler 14 & 15HP) GASKET, Exhaust SPACER,.33 x.63 x NUT, 1/4-20 Hex Flange Lock Was HEAT SHIELD, Muffler WASHER, 1/4 Split Lock SCREW, 1/4-20 x 3/4 Hex Washer Self-Tap SCREW, 1/4-20 x 3/4 Hex Head Cap, GR MUFFLER GUARD, Kohler BRACKET, Muffler Guard (Kohler) SCREW, 1/4-20 x 1 Hex Head Cap, GR5 Was SCREW, 1/4-20 x 5/8 Hex Head w/free Spinning Washer Was WASHER,.28 x.63 x.06 Flat, GR5 Footnotes: Purchase engine parts from engine manufacture dealer. SERIES 23 33

36 DRIVE DISC ASSEMBLY 34 SERIES 23

37 DRIVE DISC ASSEMBLY Item Part No Qty Description Note WELDMENT, 5.25 O.D. Drive Disc used on 33 Deck Models WELDMENT, 5.75 O.D. Drive Disc used on 25, 28, 30 & 42 Models SET SCREW, HRSS, 3/8-16 x 3/ KEY,1/4 Square x 2 Long Footnotes: SERIES 23 35

38 THROTTLE CONTROL 36 SERIES 23

39 THROTTLE CONTROL Item Part No Qty Description Note CONTROL, Throttle (23.6 long) (Briggs Engines) CONTROL, Throttle (34.6 long) (Kohler Engines) SCREW, 1/4-20 x 1/2 Hex Washer Self-Tap Was PLATE, Throttle Control SCREW, #10-24 x 1/2 Hex Washer Self-Tap (Torx) Footnotes: SERIES 23 37

40 CUTTING DECKS, DEFLECTORS 38 SERIES 23

41 CUTTING DECKS, DEFLECTORS Item Part No Qty Description Note COVER, Spindle DECK, 25 Replacement (Painted deck with decals) DECK, 28 Replacement (Painted deck with decals) DECK, 33 Replacement (Painted deck with decals) DEFLECTOR, Discharge (Incl. items 4, 5, 6, 7 & 10) used on 25 Deck Models DEFLECTOR, Discharge (Incl. items 4, 5, 6, 7 & 10) used on 28 & 33 Deck Models DECAL, Danger, (Cut Finger) International Symbol HINGE, Deflector SPRING, Hinge PIN, Hinge NUT, 5/16-18 Hex Flange Lock, GR5 Was NUT 1/4-20 Hex Flange Lock Was PUSH NUT, 1/ BOLT, 3/8-16 x 3/4 Hex Flange Lock Was SCREW, 1/4-20 x 3-1/2 Hex Head w/free Spinning Washer WASHER, 5/16 Flat Was BOLT, 1/4-20 x 1/2 Hex Flange Lock KIT, Air Lift used on 25, 28 & 33 Decks (Includes items 16 thru 19) AIR-LIFT (33 Models) SCREW, 5/16-24 x 11/16 Oval Head Machine WASHER, 5/16 Internal Tooth Lock NUT, 5/16-24 Hex Was SCREW, 1/ x 1 Hex Head Cap, GR WASHER, 1/2 Internal Tooth Lock NUT, 1/2-20 Hex Jam BOLT, 5/16-18 x 3/4 Short Neck Carriage, GR SCREW, 1/4-20 x 5/8 Hex Head w/free Spinning Washer Was BOLT, 5/16-18 x 5/8 Hex Flange Lock, GR5 Was COVER, 25 Mulcher COVER, 28 Mulcher COVER, 33 Mulcher NUT, 3/8-16 Hex Flange Lock Was NUT, 3/8-24 Hex Nyloc SCREW, 3/8-24 x 3-3/4 Hex Head Cap, GR WHEEL, Gage SPACER BRACKET, Gage Wheel (Front) Footnotes: SERIES 23 39

42 CUTTING DECKS, DEFLECTORS 40 SERIES 23

43 CUTTING DECKS, DEFLECTORS Item Part No Qty Description Note BRACKET, Gage Wheel (Rear) BOLT, 5/16-18 x 1/2 Short Neck Carriage, GR NUT, 5/16-18 Hex Flange Lock, GR5 Was NUT, 5/16-18 Wing Was BLADE, 25 Mulcher BLADE, 28 Mulcher BLADE, 33 Mulcher BLADE, BLADE, BLADE, BLADE, Ninja, BLADE, Ninja, BLADE, Ninja, 33 Footnotes: SERIES 23 41

44 RAILS, LIFT ARMS, CAM LIFT 42 SERIES 23

45 RAILS, LIFT ARMS, CAM LIFT Item Part No Qty Description Note HAIR PIN, 3/32 x 1-1/ SWIVEL, Adjustable ADJUSTER, Chain (5/16-18 thread) NUT, 5/16-24 Hex Was NUT, 3/8-24 Hex Nyloc WASHER, 3/8 Flat SAE PIVOT, Leveling WELDMENT, Rear Lift Arm SCREW, 3/8-24 x 1-3/4 Hex Head Cap, GR WASHER, 13/32 x 1-1/4 Flat LEVER, Height of Cut NUT, 3/8-24 Hex Center Lock SPRING, Lever RING, Rear Lift Arm (Blue) GUIDE, Belt SPRING, Assist BRACE, Top ROD, Leveling (3/4-24 thread) SCREW, 5/16-18 x 5/8 Hex Washer Self-Tap ASSEMBLY, Clutch Plate RAIL, Deck Lift, Right Hand Was RAIL, Deck Lift, Left Hand DETENT, Height Adjust SCREW, 3/8-16 x 1 Hex Washer Self-Tap SPACER, Detent SCREW, 3/8-16 x 5/8 Hex Washer Self-Tap GRIP, Height Adjustment Lever RING, Front Lift Arm (Red) ARM, Front Lift WELDMENT, Front Lift Arm PIN, 1/8 x 3/4 Cotter Was ROD, Deck Support (Front Lift Arm to Front End) RING,.438 External Retaining SCREW, 5/16-18 x 1/2 Hex Washer Self-Tap SPACER, Deck Lift BOLT, #10-24 x 1 Flat Head Square Neck NUT, #10-24 Hex Nyloc Footnotes: SERIES 23 43

46 RAILS, LIFT ARMS, CAM LIFT 44 SERIES 23

47 RAILS, LIFT ARMS, CAM LIFT Item Part No Qty Description Note ANCHOR SCREW, 5/16-24 x 3/4 Hex Head Cap, GR WASHER, 5/16 Internal Tooth Lock Footnotes: SERIES 23 45

48 BLADE STOP PEDALS 46 SERIES 23

49 BLADE STOP PEDALS Item Part No Qty Description Note FOOT PEDAL, Blade Stop Control SPRING, Latching SPRING, Pedal SHOULDER BOLT, 3/8-24 w/nylon Patch, GR SHOULDER BOLT, 3/8-24 x 9/ WASHER, Flat 13/32" ID x 1.25" x 1/8" Thick ZP Was NUT, 3/8-24 Hex, GR B Was WASHER, 1/2 Flat SAE NUT, 3/8-24 Hex Center Lock NUT, 1/4-20 Hex Flange Lock, GR CABLE ASSEMBLY, No Reverse in Mow CLIP, Cable BOLT, 1/4-20 x 3/4 Square Neck Carriage, GR5 Was Footnotes: SERIES 23 47

50 BELTS, BRAKES, INTERLOCK 48 SERIES 23

51 BELTS, BRAKES, INTERLOCK Item Part No Qty Description Note BELT, Drive (73.75 AA Section) used on 33 Deck Models BELT, Drive (72.75 AA Section) used on 25, 28 & 30 Decks NUT, 3/4-16 Hex Jam, GR WASHER, 49/64 I.D. x 1-1/2 O.D. Flat PULLEY, Deck PULLEY, Hub (Powdered Metal) NUT, 3/8-16 Hex Nyloc IDLER PULLEY, 4 Idler SCREW, 3/8-16 x 1-1/2 Hex Head Cap, GR BRACKET, Fixed Idler used on 33 Deck Models only BRACE, Fixed Idler Bracket used on 33 Deck Models only SCREW, 5/16-18 x 1/2 Hex Washer Self-Tap HANDLE, Blade Engagement (Flip) RING, 2 External Retaining PIN, 3/32 x 3/4 Cotter Was SPRING, Extension, 4 x 1/2 Diameter WELDMENT, Idler Arm SPACER,.39 x 1.0 x.31 Nylon GRIP, Handle WASHER, 3/8 Flat Was DRUM, Brake Spindle PIN, 1/4 x 1-5/8 Clevis BAND, Brake (Formed) WASHER, 3/8 Flat SAE WASHER, 1/4 Flat Was EYE-BOLT, 1/4-20 x SPRING, Torsion, Flip Handle PIN, 3/16 x 1 Clevis WELDMENT, Blade Engagement ent Handle SPRNG, Blade Handle ROD, Idler Control SCREW, #10-32 x 1 Hex Washer Head Self-Tap SWITCH, Deck Interlock (NO) MOUNT, Handle/Switch SCREW, 1/4-20 x 5/8 Hex Washer Head Self-Tap Was PIN, 3/32 x 1/2 Cotter Was NUT, 1/4-20 Hex Top Lock Was Footnotes: SERIES 23 49

52 BELTS, BRAKES, INTERLOCK 50 SERIES 23

53 BELTS, BRAKES, INTERLOCK Item Part No Qty Description Note BUSHING, Flange.27 x.35 x SPRING, Rectangular Wire Die, Blue RESTRICTOR, Belt Footnotes: SERIES 23 51

54 SPINDLE 52 SERIES 23

55 SPINDLE Item Part No Qty Description Note ASSEMBLY, Spindle Housing (Incl. items 2 thru 13) RING, 1.85 Internal Retaining BEARING, Spindle WELDMENT, Spindle Housing Was LUBE FITTING, 3/16 Press-In SPINDLE, Shaft (10.237" Long) WASHER,.77 x 1.13 x.06 Flat WASHER, Spindle HOLDER, Blade SPACER, Blade Centering NUT, 5/8-18 Hex Center Lock Jam SCREW, 1/2-20 x 1-1/4 Hex Head Cap, GR NUT, 1/2-20 Hex, GR5 or B Footnotes: SERIES 23 53

56 DECALS PT SERIES 23

57 DECALS PT. 1 Item Part No Qty Description Note DECAL, Brake Operation (German) DECAL, Brake Operation (French) DECAL, Brake Operation (Dutch) DECAL, Danger, (Cut Finger) International Symbol DECAL, European Noise Control (100 db) DECAL Safety Instructions (French/German) DECAL, Euro Community (CE) DECAL, Deflector French/German DECAL, Battery Storage Footnotes: SERIES 23 55

58 DECALS PT SERIES 23

59 DECALS PT. 2 Item Part No Qty Description Note DECAL Safety Instructions (English/Dutch) DECAL, Deck/Chute International Warning DECAL, Clutch Brake DECAL, Battery Caution, Multi-Language DECAL, Patent Numbers DECAL Deflector Caution (English/Dutch) DECAL, 28 Inch (Hi-Vac) DECAL, 33 Inch (Hi-Vac) DECAL, 25 Inch (Hi-Vac) Footnotes: SERIES 23 57

60 DECALS PT SERIES 23

61 DECALS PT. 3 Item Part No Qty Description Note DECAL, Back-Up Recoil (33 Kohler Engine Models) DECAL, OHV (33 Kohler Engine Models) DECAL, SNAPPER DECAL, Brake Operation (Italian) DECAL, Brake Operation (Spanish) DECAL, 2002 Year of Manufacture DECAL, 2003 Year of Manufacture DECAL, Height of Cut DECAL, Service Parts, Euro Footnotes: SERIES 23 59

62 DECALS PT SERIES 23

63 DECALS PT. 4 Item Part No Qty Description Note DECAL, Caution, Fuel Leakage (English) DECAL, Caution, Fuel Leakage (Dutch) DECAL, Caution, Fuel Leakage (German) DECAL, Caution, Fuel Leakage (French) DECAL, Caution, Fuel Leakage (Italian) DECAL, Caution, Fuel Leakage (Spanish) DECAL, Safety Instructions (Spanish/Italian) DECAL, No Mow in Reverse (Euro) DECAL, Engine, B&S E10 Powerbuilt Footnotes: SERIES 23 61

64 ELECTRICAL SYSTEMS (For 11, 12, 12.5 & 13HP Briggs) 62 SERIES 23

65 ELECTRICAL SYSTEMS (For 11, 12, 12.5 & 13HP Briggs) Item Part No Qty Description Note KIT, 12 Volt Dry Charge Battery SOLENOID, Super-Trombetta replaces HARNESS, Starter Wiring (Briggs Engines) HARNESS, Ignition Wiring (Briggs Engines) HOLDER, Fuse (Includes Fuse) FUSE, 10 Amp INTERLOCK MODULE, Briggs Was HARNESS (Deck Interlock Wiring) SWITCH, Deck Interlock (NO) COVER, Battery Cable WIRE, Positive (Red, 17 long) SWITCH, Ignition, 4 Terminal, Indak WASHER, 5/8 Internal Tooth Lock Was NUT, 5/8-32 Hex IGNITION KEY, Pair SCREW, 1/4-20 x 1/2 Hex Washer Self-Tap Was SWITCH, Operator Presence Control (OPC) Traction (NC/NO) NUT, 1/4-20 Hex, GR5 or B WASHER,1/4 Internal Tooth Lock SCREW, 1/4-20 x 5/8 Hex Head Cap. GR5 Was WIRE, Negative, Black (15 long) HARNESS, Operator Presence Control (OPC) Wire RETAINER, 1/4 Bolt CABLE TIE, NUT, 1/4-20 Hex Center Lock, GR5 or B CABLE TIE, 3.19 long SWITCH, Seat (NC) used on 11 & 13HP Engines Footnotes: SERIES 23 63

66 ELECTRICAL SYSTEMS (For 13.5HP Briggs) 64 SERIES 23

67 ELECTRICAL SYSTEMS (For 13.5HP Briggs) Item Part No Qty Description Note KIT, 12 Volt Dry Charge Battery SOLENOID, Super-Trombetta HARNESS, Starter Wiring (Briggs, AC) HARNESS, Ignition Wiring (14.5 B&S) HOLDER, Fuse (Includes Fuse) FUSE, 10 Amp INTERLOCK MODULE, Briggs Was HARNESS (Deck Interlock Wiring) SWITCH, Deck Interlock (NO) COVER, Battery Cable WIRE, Positive (Red, 17 long) SWITCH, Ignition-Afterfire Solenoid WASHER, 5/8 Internal Tooth Lock Was NUT, 5/8-32 Hex IGNITION KEY, Pair SCREW, 1/4-20 x 1/2 Hex Washer Self-Tap Was RETAINER, 1/4 Bolt HARNESS WIRE, Operator Presence Control (OPC) WASHER,1/4 Internal Tooth Lock SCREW, 1/4-20 x 5/8 Hex Head Cap. GR 5 Was WIRE, Negative, Black (15 long) NUT, 1/4-20 Hex, GR 5 or B attaches to starter terminal CABLE TIE, NUT, 1/4-20 Hex Center Lock, GR 5 or B SWITCH, Operator Presence Control (OPC) Traction (NC/NO) SWITCH, Seat (Normally Closed) Footnotes: SERIES 23 65

68 ELECTRICAL SYSTEMS (Kohler Engine) 66 SERIES 23

69 ELECTRICAL SYSTEMS (Kohler Engine) Item Part No Qty Description Note KIT, 12 Volt Dry Charge Battery SOLENOID, Super-Trombetta replaces HARNESS, Starter Wiring (Kohler Engines) HARNESS, Ignition Wiring (15HP Kohler Engines) HOLDER, Fuse (Includes Fuse) FUSE, 10 Amp INTERLOCK MODULE, Briggs & Kohler Was HARNESS (Deck Interlock Wiring) SWITCH, Deck Interlock (NO) COVER, Battery Cable WIRE, Positive (Red, 17 long) SWITCH, Ignition, 4 Terminal, Indak WASHER, 5/8 Internal Tooth Lock Was NUT, 5/8-32 Hex IGNITION KEY, Pair SCREW, 1/4-20 x 1/2 Hex Washer Self-Tap Was CABLE TIE, 3.19 long NUT, 1/4-20 Hex Was WASHER,1/4 Internal Tooth Lock SCREW, 1/4-20 x 5/8 Hex Head Cap, GR5 Was WIRE, Negative, Black (15 long) HARNESS, Operator Presence Control (OPC) Wire NUT, 1/4-20 Hex, GR5 or B CABLE TIE, NUT, 1/4-20 Hex Center Lock, GR5 or B RETAINER, 1/4 Bolt SWITCH, Seat (NC) SWITCH, Operator Presence Control (OPC) Traction (NC/NO) Footnotes: SERIES 23 67

70 WIRING SCHEMATICS (8, 11, 12, 12.5 & 13 HP Briggs) 68 SERIES 23

71 WIRING SCHEMATICS (8, 11, 12, 12.5 & 13 HP Briggs) Item Part No Qty Description Note - - Wiring Schematic includes harness #'s 22788, 73715, 28386, & Footnotes: SERIES 23 69

72 WIRING SCHEMATICS (13.5 HP Briggs) 70 SERIES 23

73 WIRING SCHEMATICS (13.5 HP Briggs) Item Part No Qty Description Note Wiring Schematic includes harness #'s 15430, 74406, & Footnotes: SERIES 23 71

74 WIRING SCHEMATICS (15 HP Kohler Engines) 72 SERIES 23

75 WIRING SCHEMATICS (15 HP Kohler Engines) Item Part No Qty Description Note - - Wiring Schematic includes harness #'s 19321, 74405, 28386, & Footnotes: SERIES 23 73

76 HARDWARE BAGS 74 SERIES 23

77 HARDWARE BAGS Item Part No Qty Description Note HARDWARE BAG (Includes the 15 items below) used on E281123BVE Model PLUG, 1/2 Cup Insert BUSHING, Tie Rod SPACER,.33 x.63 x PIN, 1/4 x 1-1/2" Roll FOAM COVER, Steering Shaft COVER, Steering Shaft NUT, 1/4-20 Hex Center Lock, GR5 or B BOLT, 5/16-18 x 1/2 Hex Flange Nyloc WASHER, 3/8 Flat SAE PIN, 3/16 x 1 Cotter PIN, 5/32 x 1 Cotter SWITCH, Seat (NC) KNOB, Seat Adjusting (5/16-18 thread) SPACER, Pivot SCREW, #10-24 x 1/2 Hex Washer Self-Tap (Torx) HARDWARE BAG (Includes the 18 items below) used on E281223BVE, E281323BVE & E331523KVE BRACKET, Seat BOLT, 5/16-18 x 1 Square Neck Carriage, GR KNOB, Seat Adjusting, 5/16-18 thread RETAINER, 5/16 Bolt SWITCH, Seat (NC) NUT, 5/16-18 Hex Large Flange Center Lock PLUG, 1/2 Cup Insert BUSHING, Tie Rod SPACER,.33 x.63 x PIN, 1/4 x 1-1/2" Roll FOAM COVER, Steering Shaft COVER, Steering Shaft NUT, 1/4-20 Hex Center Lock, GR5 or B BOLT, 5/16-18 x 1/2 Hex Flange Nyloc WASHER, 3/8 Flat SAE PIN, 3/16 x 1 Cotter PIN, 5/32 x 1 Cotter HARDWARE BAG, 2004 RER, Manual Start (Incl. 17 items used on E251023BVE below) PLUG, 1/2 Cup Insert BUSHING, Tie Rod Footnotes: SERIES 23 75

78 HARDWARE BAGS 76 SERIES 23

79 HARDWARE BAGS Item Part No Qty Description Note SPACER,.33 x.63 x PIN, 1/4 x 1-1/2" Roll FOAM COVER, Steering Shaft COVER, Steering Shaft NUT, 1/4-20 Hex Center Lock, GR5 or B BOLT, 5/16-18 x 1/2 Hex Flange Nyloc PIN, 5/32 x 1 Cotter PIN, 3/16 x 1 Cotter WASHER, 3/8 Flat SAE BRACKET, Seat BOLT, 5/16-18 x 1 Square Neck Carriage, GR KNOB, Seat Adjusting, 5/16-18 thread RETAINER, 5/16 Bolt SWITCH, Seat (NC) NUT, 5/16-18 Hex Large Flange Center Lock Footnotes: SERIES 23 77

80 ACCESSORIES & ATTACHMENTS 78 SERIES 23

81 ACCESSORIES & ATTACHMENTS Item Part No Qty Description Note KIT, Wheel Weight (8 Wheels) used on All Rear Engine Riders KIT, Dump Cart used on All Rear Engine Riders KIT, Gage Wheel used on All 33 Deck Rear Engine Riders KIT, Single Bag Catcher used on All 25 Deck Rear Engine Riders KIT, Single Bag Catcher used on All 28 & 33 Deck Rear Engine Riders KIT, Twin Bag Catcher used on All 28 & 33 Deck Rear Engine Riders KIT, Bag-N-Wagon used on All 28 & 33 Deck Rear Engine Riders KIT, 28 Thatcherizer used on All series 7 & Newer Rear Engine Riders KIT, Wagon Cover used on All 28 & 33 Deck Rear Engine Riders KIT, Front Weight Was (used on All series 7 & Newer Rear Engine Riders) KIT, 36 Dozer Blade used on All Rear Engine Riders KIT, Tire Chains (16 x Tires) used on All Rear Engine Riders KIT, Tire Chains (16 x Tires) Was (All Rear Engine Riders) KIT, Ninja Recycling Cover used on All 25 Deck Rear Engine Riders KIT, Ninja Recycling Cover used on All 28 Deck Rear Engine Riders KIT, Ninja Recycling Cover used on All 33 Deck Rear Engine Riders KIT, Drive Disc Puller used on All RER Aluminum Drive Discs Footnotes: SERIES 23 79

82

83 MOTEUR

84

85

86

87

88

89

90

91

92

93

94

95

96

97

98

99

100

101

102

103

104

105

106

107

108

109

110

111

112

113

114

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

REAR ENGINE RIDER EUROPEAN SERIES 22

REAR ENGINE RIDER EUROPEAN SERIES 22 Parts Manual for REAR ENGINE RIDER EUROPEAN SERIES 22 MODELS E2822BE E2822BE E1522KVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS, TIRES...2, DRIVE DISC ASSEMBLY... 22 FRONT END, STEERING...4,

More information

Reproduction. Not for REAR ENGINE RIDER 33" HI-VAC DECK EUROPEAN SERIES 23. Parts Manual for

Reproduction. Not for REAR ENGINE RIDER 33 HI-VAC DECK EUROPEAN SERIES 23. Parts Manual for Parts Manual for REAR ENGINE RIDER 33" HI-VAC DECK EUROPEAN SERIES 23 Model No. Description 84888 E331523KVE 7084888 E331523KVE 7800119 E331523KVE 7800502 E331523KVE 7800656 E331523KVE 7800660 E331523KVE

More information

REAR ENGINE RIDER SERIES 23

REAR ENGINE RIDER SERIES 23 Parts Manual for REAR ENGINE RIDER SERIES 23 McDonough, GA, 30253 U.S.A. MODEL 281023BVE (84871) 281123BV (7800102) 281123BV (84872) 281123BV (84940) 281123BVE (84874) 281123HVE (84883) 2811523BV (7084940)

More information

REAR ENGINE RIDER SERIES 22

REAR ENGINE RIDER SERIES 22 Parts Manual for REAR ENGINE RIDER SERIES 22 MODELS 280922B W280922B 2822BE 281222BE 00922B 022BE W022BE 01222BE 14522BVE 1522KVE IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE

More information

Reproduction. Not for. 28" & 33" Hi-Vac REAR ENGINE RIDER SERIES 23. Parts Manual for

Reproduction. Not for. 28 & 33 Hi-Vac REAR ENGINE RIDER SERIES 23. Parts Manual for Parts Manual for REAR ENGINE RIDER SERIES 23 Model No. Description 84871 281023BVE 7800102 281123BV 84872 281123BV 84940 281123BV 84874 281123BVE 84883 281123HVE 7084940 2811523BV 7800647 2811523BV 85622

More information

28" & 33" Hi-Vac REAR ENGINE RIDER SERIES 23

28 & 33 Hi-Vac REAR ENGINE RIDER SERIES 23 Parts Manual for 28" & 33" Hi-Vac REAR ENGINE RIDER SERIES 23 Model No. Description 84871 281023BVE 7800102 281123BV 84872 281123BV 84940 281123BV 84874 281123BVE 84883 281123HVE 7084940 2811523BV 7800647

More information

Reproduction. Not for 30" STANDARD DECK REAR ENGINE RIDER SERIES 23. Parts Manual for

Reproduction. Not for 30 STANDARD DECK REAR ENGINE RIDER SERIES 23. Parts Manual for Parts Manual for 30" STANDARD DECK REAR ENGINE RIDER SERIES 23 Model No. Description 84873 301123BV 84875 301123BVE 7084941 3011523BV 7800103 3011523BV 7800648 3011523BV 84941 3011523BV 7085623 3012523BVE

More information

REAR ENGINE RIDER 42 MOWER SERIES 22

REAR ENGINE RIDER 42 MOWER SERIES 22 Parts Manual for REAR ENGINE RIDER MOWER SERIES MODELS 1BVE CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS- TIRES... - FRONT END, STEERING.... - MAIN CASE... - DIFFERENTIAL, R. H. FENDER... 8-9

More information

28", 30" & 33" REAR ENGINE RIDER

28, 30 & 33 REAR ENGINE RIDER Parts Manual for 28", 30" & 33" REAR ENGINE RIDER SERIES 24 Model No. Description 7800784 2811524BV 7800785 2812524BVE 7800786 3014524BVE 7800787 3317524BVE Briggs & Stratton Yard Power Products Group

More information

REAR ENGINE RIDER SERIES 16 & 18

REAR ENGINE RIDER SERIES 16 & 18 Parts Manual for REAR ENGINE RIDER SERIES 16 & 18 MODELS 20816B N20816B 20816BE N20816BE 281016BE 2818BE N281016BE 301016BE 301216BE 3018BE 3316BVE 3318BVE 3316KVE 33118KVE IT IS THE POLICY OF SNAPPER

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

PIÈCES DÉTACHÉES SNM7V. Tondeuse à conducteur marchant

PIÈCES DÉTACHÉES SNM7V. Tondeuse à conducteur marchant PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNM7V Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90 23 11 www.yvanbeal.fr

More information

LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES "G" MODEL ELT145H33GBV LT145H33GBV LT145H38GBV LT150H38GKV WLT145H38GKV McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC.

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant

PIÈCES DÉTACHÉES SNM6X (ESPV21) Tondeuse à conducteur marchant PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNM6X (ESPV21) Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90

More information

Reproduction. Not for. 28" / 71cm REAR ENGINE RIDER EUROPEAN SERIES 24. Parts Manual for E BVE

Reproduction. Not for. 28 / 71cm REAR ENGINE RIDER EUROPEAN SERIES 24. Parts Manual for E BVE Parts Manual for 28" / 71cm REAR ENGINE RIDER EUROPEAN SERIES 24 Model No. Description 7800978-00 E2813524BVE Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253 U.S.A. 800-935-2967

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV

Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV Parts Manual for LAWN TRACTORS MANUAL CLUTCH HYDRO DRIVE SERIES F MODELS LT145H33FBV LT145H38FBV ELT145H33FBV IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL TO

More information

YARD CRUISER HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4

YARD CRUISER HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4 Parts Manual for HYDRO DRIVE HZ SERIES 3 & YZ SERIES 4 MODEL HZS15423KVE HZS18483BVE YZ16424BVE YZ20484BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Reproduction. Not for 21" STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for

Reproduction. Not for 21 STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for Parts Manual for 21" STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20 Model No. Description 7800041 EP217019BV 7800250 EP2187519BV 7800686 EP2187520 7800731 EP2187520 7800445 EP2187520BV 7800039 ERP2167519BV

More information

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS MOWER MODELS SPE140KW SPE151KW SPEL150KH

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS MOWER MODELS SPE140KW SPE151KW SPEL150KH Parts Manual for MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODELS SPE1250KW SPE131KW SPE140KW SPE150KH SPE151KW SPEL150KH MOWER MODELS SPE360 SPE361 SPE481 McDonough, GA, 30253 U.S.A. COPYRIGHT

More information

21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17

21 STEEL DECK WALK BEHIND MOWER MR SERIES 17 Parts Manual for "MR" SERIES 17 PUSH MODELS MR216017B MR216017BV MRP216517B WMR216017B WMR216017BV WMR216517B PROPELLED MODELS MRP216017B MRP216017BV MRP216517B WMRP216017B WMRP216517B EMRP216017B EMRP216517B

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G"

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES G Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES "G" MODEL LT160H42GBV LT160H42GBV2 LT180H48GBV2 WLT160H42GBV WLT180H48GBV2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS,

More information

Reproduction. Not for 21" STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for

Reproduction. Not for 21 STEEL DECK EUROPEAN WALK BEHIND MOWERS SERIES 19 & 20. Parts Manual for Parts Manual for WALK BEHIND MOWERS SERIES 19 & 20 Model No. Description 7800041 EP217019BV 7800250 EP2187519BV 7800686 EP2187520 7800731 EP2187520 7800445 EP2187520BV 7800039 ERP2167519BV 7800040 ERP217019BV

More information

Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 18 MODELS

Parts Manual for 21 STEEL DECK WALK BEHIND MOWERS SERIES 18 MODELS Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 18 PUSH MODELS 216518B PROPELLED MODELS EP217018BV ERP217018BV P216018KWV P216518B P217018BV P217018BVE RP216018KWV RP217018BV RP217018BVE McDonough,

More information

21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17

21 STEEL DECK WALK BEHIND MOWER MR SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWER "MR" SERIES 17 PUSH MODELS MR216017B MR216017BV WMR216017B WMR216017BV WMR216517B PROPELLED MODELS MRP216017B MRP216017BV MRP216517B WMRP216017B WMRP216517B

More information

9/12/2008 TP IR-RE-N

9/12/2008 TP IR-RE-N PIÈCES DÉTACHÉES Tondeuse autoportée LT75155 780052, LT75RD-CE Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 17

21 STEEL DECK WALK BEHIND MOWERS SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 17 PUSH MODELS 216517B 2167517BV R215517HC R2167517BV PROPELLED MODELS P215517HC P216517B P2167517BV P2167517BVE P217017BV P217017BVE RP215517HC

More information

21" STEEL DECK WALK BEHIND COMMERCIAL MOWERS SERIES 19

21 STEEL DECK WALK BEHIND COMMERCIAL MOWERS SERIES 19 Parts Manual for 21" STEEL DECK WALK BEHIND COMMERCIAL MOWERS SERIES 19 MODEL CP215519HV CP216019KWV CRP216019KWV McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

Mfg. No: P216020KWV, 21" 6 TP Steel Deck Series

Mfg. No: P216020KWV, 21 6 TP Steel Deck Series Parts Manual Mfg. No: 7800557 P216020KWV, 21" 6 TP Steel Deck Series Copyright Briggs and Stratton. All Rights reserved 28-Sep-2018 Model Components Table Of Contents Page Accessory Recycling Kits..............................................................................

More information

PIÈCES DÉTACHÉES SNR6750. Tondeuse à conducteur marchant ESPV21675 ( ) Manual n Rév. 07/01/2008 TP IR-WB-N

PIÈCES DÉTACHÉES SNR6750. Tondeuse à conducteur marchant ESPV21675 ( ) Manual n Rév. 07/01/2008 TP IR-WB-N PIÈCES DÉTACHÉES Tondeuse à conducteur marchant SNR6750 ESPV21675 (7800253) Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie

More information

PRO HYDRO WALK BEHIND MOWERS MID-SIZE SERIES 3

PRO HYDRO WALK BEHIND MOWERS MID-SIZE SERIES 3 Parts Manual for MID-SIZE SERIES 3 POWER UNIT MODELS SPLH153KW SPLH173KW MOWER MODELS SPA361 SPA481 SPA521 SPA611 McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F

LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F Parts Manual for LAWN TRACTORS ELECTRIC CLUTCH HYDRO DRIVE SERIES F MODELS LT160H42FBV LT160H42FBV2 LT180H48FBV2 IT IS THE POLICY OF SNAPPER TO IMPROVE ITS PRODUCTS WHENEVER IT IS POSSIBLE AND PRACTICAL

More information

PIÈCES DÉTACHÉES. Chasse-neige. Révision 10/

PIÈCES DÉTACHÉES. Chasse-neige. Révision 10/ PIÈCES DÉTACHÉES Chasse-neige 555 860 Révision 10/2004 Y v a n B é a l - 2 1, a v. d e l A g r i c u l t u r e - B. P. 1 6 Z. I. d u B r é z e t - 6 3 0 1 4 C l e r m o n t - F e r r a n d C e d e x 2

More information

HANDLEBAR AND CONSOLE ASSEMBLY

HANDLEBAR AND CONSOLE ASSEMBLY Section 6 Parts List HANDLEBAR AND CONSOLE ASSEMBLY 4 33 47 4 49 7 3 78 4 97 46 44 37 38 37 48 39 35 36 34 7 3 4 5 45 4 3 4 0 33 9 96 80 6 300 84 9 5 30 4 9 30 4 3 43 97 0 43 3 68 9 9 Models 753B, F753B

More information

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH

Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE1250KW SPE140KW SPE150KH SPE151KW SPEL150KH Parts Manual for PRO GEAR EXPRESS MID-SIZE WALK BEHIND MOWERS SERIES 0 & 1 POWER UNIT MODEL SPE10KW SPE0KW SPE10KH SPE11KW SPEL10KH MOWER UNIT MODEL SPE30 SPE480 SPE31 SPE481 IT IS POLICY OF SNAPPER TO

More information

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly

13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 1 of 25 Axle & Wheels Front And Steering Assembly 13AU609H063 (1999) Page 2 of 25 Axle & Wheels Front And Steering Assembly 1 683-0304 1 S Frame 2 710-0604A 1 /P Self-tapping Screw,

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800841 217520B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B 7800692 NP2187520 7800771 NP2187520

More information

PIÈCES DÉTACHÉES. Tondeuse autoportée CORONET

PIÈCES DÉTACHÉES. Tondeuse autoportée CORONET PIÈCES DÉTACHÉES Tondeuse autoportée CORONET 15.5 Yvan Béal - 21, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex 2 Tél : 04 73 91 93 51 - Télécopie : 04 73 90 23 11 www.yvanbeal.fr

More information

YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2

YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2 Parts Manual for YARD CRUISER HYDRO DRIVE HZ SERIES 1 & 2 MODELS HZS11BVE HZS181BVE HZS1521KVE HZS1522KVE HZS1681BVE HZS1882BVE TM HZS11BE Model shown CONTENTS DESCRIPTION PAGE(S) DESCRIPTION PAGE(S) WHEELS-

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS (7085922) GM2513BS (3070980) GM2513H (3070101) GM2513H (7085924) GM2515KAW (3070103) GM2515KAW (7085923) GM2516BVG (3800017) COPYRIGHT 2009 GIANT-VAC ALL RIGHTS

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS FB13250BV FB15250KW McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 8/30/2005 Table Of Contents PAGE GROUP

More information

Parts Manual for 21" STEEL DECK EASY LINE WALK MOWER SERIES 0 & 1 PUSH MODELS PROPELLED MODELS

Parts Manual for 21 STEEL DECK EASY LINE WALK MOWER SERIES 0 & 1 PUSH MODELS PROPELLED MODELS Parts Manual for 21" STEEL DECK EASY LINE WALK MOWER SERIES 0 & 1 PUSH MODELS PROPELLED MODELS S21 (7800003) SP21 (7800004) S211 (7800089) SP211 (7800090) S211 (7800166) SP211 (7800167) SPV21 (7800005)

More information

21" STEEL DECK EASY LINE EUROPEAN WALK MOWER

21 STEEL DECK EASY LINE EUROPEAN WALK MOWER Parts Manual for 21" STEEL DECK EASY LINE EUROPEAN WALK MOWER MODEL ESPV21 ESPV211 McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2007 Briggs & Startton Corporation Milwaukee,

More information

LARGE FRAME REAR TINE TILLERS SERIES 2

LARGE FRAME REAR TINE TILLERS SERIES 2 Parts Manual for LARGE FRAME REAR TINE TILLERS SERIES 2 MODEL R5002B R5002R R8002B R8002BE RT5 RT5X RT8 RT8S McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision

More information

Reproduction. Not for REAR ENGINE RIDER HYDRO DRIVE 33" 15.5 TP RE SERIES. Parts Manual for RE210

Reproduction. Not for REAR ENGINE RIDER HYDRO DRIVE 33 15.5 TP RE SERIES. Parts Manual for RE210 Parts Manual for REAR ENGINE RIDER HYDRO DRIVE 33" 15.5 TP RE SERIES Model No. Description 7800952-00 RE210 Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough, GA, 30253 U.S.A. 800-935-2967

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 19

21 STEEL DECK WALK BEHIND MOWERS SERIES 19 Parts Manual for SERIES 19 MODEL 2167519B (7800031) 2167519B (7800174) 2167519B (7800217) N2167519B (7800133) NP2167519B (7800134) NP2187519BV (7800131) P216019KWV (7800034) P216019KWV (7800193) P2167519B

More information

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. GT2100 Garden Tractor. Model No. 14AP80RP744. Original Instructions (EN) (01/31/06) Part s Catalog GT0 Garden Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) Model P0RP -0-00 Turf Tire, x. x -0-00 Rim,.0 x.0-00 Lug Nut, /- -00A-0 Wheel Assembly, x. x -00-00 Rim Assembly,.0

More information

Part s Catalog. LX500 Lawn Tractor. Model No. 13AP60RP744. Original Instructions (EN) (01/31/06)

Part s Catalog. LX500 Lawn Tractor.   Model No. 13AP60RP744. Original Instructions (EN) (01/31/06) Part s Catalog For Parts Call 0-- or 0-- LX00 Lawn Tractor Model No. AP0RP Original Instructions (EN) -0 (0//0) For Parts Call 0-- or 0-- Model P0RP NUMBER --00 Turf Tire, 0 x 0.0 x -000-00 Rim,.0 x.0-0-0

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 0 & 1

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 0 & 1 Parts Manual for MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 0 & 1 MODEL NZM19480KWV NZM19481KWV NZM21520KWV NZM21521KWV NZM25611KWV NZM27611KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 3

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 3 Parts Manual for MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 3 MODEL NZMJ23523KH NZMJ25613KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision IR,

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800841 217520B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B 7800692 NP2187520 7800771 NP2187520

More information

Models 820 and 840 2

Models 820 and 840 2 Models 820 and 840 2 Models 820 and 840 1 783-0250 Hood 2 738-0952 Shld. Bolt.375" Dia. x.5" 3 736-0175 Spr. Washer.265" I.D. x.562" OD 4 710-0751 Hex Bolt 1/4-20 x.62" * 6 7-0271 Hex Sems Nut 1/4-20 Thd.

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 Parts Manual for ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 MODEL NZMJ23521KH NZMJ23522KH NZMJ25611KH NZMJ25612KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B 7800692 NP2187520 7800439 NP2187520BV 7800429 P2167520B

More information

PIÈCES DÉTACHÉES REGENT Tondeuse autoportée

PIÈCES DÉTACHÉES REGENT Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée REGENT 6.5 Yvan Béal -, av. de l Agriculture - B.P. 6 Z.I. du Brézet - 6304 Clermont-Ferrand Cedex Tél : 04 73 9 93 5 - Télécopie : 04 73 90 3 www.yvanbeal.fr - E-mail

More information

S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 33 46 Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 1 of 33 46" Cutting Deck Assembly 1180 S/N 1H019H - 1H310H Page 2 of 33 46" Cutting Deck Assembly 1 17982 1 S Reinforcement Spindle Plate 2 618-0430 1 S Spindle Assembly w/

More information

Reproduction. Not for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for

Reproduction. Not for 21STEEL DECK WALK BEHIND MOWERS SERIES 20. Parts Manual for Parts Manual for 21"STEEL DECK WALK BEHIND MOWERS SERIES 20 Model No. Description 7800428 2167520B 7800596 217020B 7800841 217520B 7800437 N2167520B 7800600 N217020B 7800438 NP2167520B 7800601 NP217020B

More information

32 FRONT DECK ASSEMBLY

32 FRONT DECK ASSEMBLY 4 8 K 0 0 PARTS MANUAL 3 FRONT DECK ASSEMBLY 3 1 Belt Shield Prior to SN 33333 4 6 1 7 4 6 14 8 13 1 9 10 11 7 8 1 16 19 17 30 36 39 39 37 9 60 6 61 3 9 49 41 40 8 48 4 13 43 44 47 46 Spindle Assy Prior

More information

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES Parts Manual for ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES MODEL ELT18538 (2690497) ELT2044 (2690498) LT18538 (2690440) LT18500 (2690518) LT2042 (2690441) LT2044 (2690442) LT22500 (2690443)

More information

Illustrated Parts Manual

Illustrated Parts Manual Illustrated Parts Manual Transmatic Lawn Tractor MODELS 70, 770 7, 77 7, 77 7, 77 MTD LLC, P.O. BOX CLEVELAND, OHIO -7 PRINTED IN U.S.A. FORM 7-0 (//00) Models 70 & 770 A 7 0 8 0 8 7 8 A 0 Models 70 &

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

SPEEDZTR Parts Manual

SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / SPEEDZTR / SPEEDZTR Parts Manual SPEEDZTR / SPEEDZTR / 0 SPEEDZTR / SPEEDZTR / Please read the operator s manual carefully and make sure you understand the instructions before using

More information

Parts Manual Rev. A RZT48 /

Parts Manual Rev. A RZT48 / 115 91 36-2 Rev. A Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES

ZERO TURN HYDRO DRIVE 20 & 24 HP 42 & 50 150Z SERIES Parts Manual for ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES MODEL ZT2042150ZBVE (2690645) ZT2450150ZBVE (2690647) McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright

More information

Part s Catalog. LX420 & LX460 Lawn Tractors. Model No. 13AX60RG744 Model No. 13AX60RH744

Part s Catalog. LX420 & LX460 Lawn Tractors.   Model No. 13AX60RG744 Model No. 13AX60RH744 Part s Catalog For Parts Call 0-- or 0-- LX0 & LX0 Lawn Tractors Model No. AX0RG Model No. AX0RH Original Instructions (EN) -0 (0//0) Models X0RG & X0RH --00 Turf Tire, 0 x.0 x -000-00 Rim,.0 x.0-0-0 Wheel

More information

Parts Manual Rev. B RZT48 /

Parts Manual Rev. B RZT48 / 115 91 36-2 Rev. B Parts Manual RZT48 / 96 62001-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of 10%

More information

Reproduction. Not for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-100 SERIES. Parts Manual for

Reproduction. Not for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-100 SERIES. Parts Manual for Parts Manual for HYDRO DRIVE ELECTRIC CLUTCH LAWN TRACTOR LT-100 SERIES Model No. Description 7800207 LT23460 7800212 LT24520 7800315 LT23460 7800317 LT24520 7800342 SLT23460 7800342E ESLT23460 7800343

More information

Parts Manual Zero Turn Mower / Z 254i

Parts Manual Zero Turn Mower / Z 254i Parts Manual Zero Turn Mower / Z 254i 967324201-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Automatic Lawn Tractor Model Series 600

Automatic Lawn Tractor Model Series 600 Illustrated Parts Manual Automatic Lawn Tractor Model Series 600 MTD LLC, P.O. BOX 6 CLEVELAND, OHIO 6-009 Printed In USA Form No. 69-09 (January 8, 008) -Style Fender, Deck Lift & Seat 6 6 0 8 On some

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

YARD TRACTOR ELECTRIC CLUTCH HYDRO DRIVE REAR DISCHARGE SERIES 0

YARD TRACTOR ELECTRIC CLUTCH HYDRO DRIVE REAR DISCHARGE SERIES 0 Parts Manual for YARD TRACTOR ELECTRIC CLUTCH HYDRO DRIVE REAR DISCHARGE SERIES 0 MODEL RD1740 (2690155) RD1840 (1694384) RD2040 (2690114) McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC.

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

Reproduction. Not for 21" STEEL DECK WALK BEHIND COMMERCIAL MOWER SERIES 20. Parts Manual for CRP CRP

Reproduction. Not for 21 STEEL DECK WALK BEHIND COMMERCIAL MOWER SERIES 20. Parts Manual for CRP CRP Parts Manual for 21" STEEL DECK WALK BEHIND COMMERCIAL MOWER SERIES 20 Model No. Description 7800968-00 CRP2187520 7800968-01 CRP2187520 Briggs & Stratton Yard Power Products Group 535 Macon Road McDonough,

More information

Parts Manual Rev. A

Parts Manual Rev. A 115 97 79-27 Rev. A Parts Manual Z 248F / 967 844801-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Model Series 660 & 670

Model Series 660 & 670 Model Series 0 & 0 Part. -0A Harness Assembly. -0 Hex TT-Tap Scr. /-0 x. Lg.. -0 Hex Bolt /-0 x. Lg.. -00 Hex Bolt /- x. Lg.. -0 Speed Nut /-0 Thd.. -00A Flange L-Nut /- Thd.. -00 Hex Nut /-0 Thd.. -0

More information

42B350Z PARTS MANUAL

42B350Z PARTS MANUAL 4 2 B 3 5 0 Z PARTS MANUAL 64 56 68 2 48 45 30 47 62 26 38 7 35 33 65 43 42 6 16 26 40 31 1 23 14 5 16 19 36 21 20 27 28 24 26 66 22 44 28 29 28 68 34 30 29 32 39 13 17 14 15 12 5 3 4 57 55 54 61 59 60

More information

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES

ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES Parts Manual for ELECTRIC CLUTCH HYDRO DRIVE RMO TRACTORS LT-200 SERIES MODEL ELT18538 (2690497) ELT18538 (2690796) ELT18540 (2690781) ELT2044 (2690498) LT18538 (2690440) LT18500 (2690518) LT2042 (2690441)

More information

ILLUSTRATED PARTS LIST

ILLUSTRATED PARTS LIST IPL MODEL STHM 71 72 1 7 7 ILLUSTRATED PARTS LIST 70 2 7 THIS MANUAL CONTAINS THE ILLUSTRATED PARTS LIST FOR MODELS: STHM - 2CV with a serial number of 00001-0 SM-1A with a serial number of 001- SM-72A

More information

20" STEEL DECK LIGHT WEIGHT (Standard & OPP) WALK BEHIND MOWERS SERIES 0

20 STEEL DECK LIGHT WEIGHT (Standard & OPP) WALK BEHIND MOWERS SERIES 0 Parts Manual for (Standard & OPP) WALK BEHIND MOWERS SERIES 0 MODEL D20380 EDLW400R2 ELW400 R20400 McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 9/22/2005

More information

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 Parts Manual for MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 MODEL NZM19483KWV NZM21523KWV NZM25523KWV NZM25613KWV NZM27613KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC.

More information

PARTS CATALOG ODYSSEY INCLUDES MOWER

PARTS CATALOG ODYSSEY INCLUDES MOWER PARTS CATALOG 8-3350 ODYSSEY INCLUDES MOWER INDEX PAINT ENGINES GENERAL INFO PRODUCT IDENTIFICATION NUMBERS (P.I.N.) OR SERIAL NUMBERS (S/N) ENGINE MODEL, SERIAL AND SPECIFICATION NUMBERS TRACTOR MODEL

More information

Parts Manual Rev. A Z 246 /

Parts Manual Rev. A Z 246 / 115 97 16-27 Rev. A Parts Manual Z 246 / 967 844501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 254 967324101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

HUSQVARNA 12.5 HP LAWN RIDER MODEL NO. LT125 (HE12536B)

HUSQVARNA 12.5 HP LAWN RIDER MODEL NO. LT125 (HE12536B) ILLUSTRATED PARTS BREAKDOWN HUSQVARNA. HP LAWN RIDER MODEL NO. LT (HEB) 00-0.0. JH Printed in the U.S.A. TRACTOR - - MODEL NO. LT (HEB), PRODUCT NO. 00-0 HOOD 7 7 00 Bracket Asm., Pivot Hood RH 7 000 Bracket

More information

PARTS LISTING C WR

PARTS LISTING C WR LR 0. PARTS LISTING 00C WR 0-- SCHEMATIC TRACTOR - - MODEL NUMBER LR (00C) RED BLACK BATTERY RED FUSE 0 AMP. RED M STARTER BLACK WHITE B G S M L CLUTCH / BRAKE (PEDAL UP) SOLENOID WHITE IGNITION SWITCH

More information

Parts Manual Rev. A RZT54 /

Parts Manual Rev. A RZT54 / 115 93 37-27 Rev. A Parts Manual RZT54 / 967 672101-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. Gasoline containing a maximum of

More information

S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly

S/N 1H019H - 1H310H Page 1 of 48 42 Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 1 of 48 42" Cutting Deck Assembly 1170 S/N 1H019H - 1H310H Page 2 of 48 42" Cutting Deck Assembly 4 683-0254 1 S Deck Adjustment Bracket w/ Weld Nut 9 710-0528 1 /P Hex Cap

More information

Reproduction. Not for PARTS LIST. Models. Manual Part No

Reproduction. Not for PARTS LIST. Models. Manual Part No PARTS LIST Models Mfg. No. Description 1696063 ML761650, Murray 16.5TP 30" Dual Stage Snowthrower, CE (2011) Revision - Manual Part No. Rev. Date: 5/17/2011 Table Of Contents PRODUCT COMPONENTS PAGES

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE SERIES 2

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE SERIES 2 Parts Manual for MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE SERIES 2 Model No. Description 85673 NZM19482KWV 85674 NZM21522KWV 85675 NZM25612KWV 85676 NZM27612KH Briggs & Stratton Yard Power Products Group

More information

Parts Manual Zero Turn Mower / Z

Parts Manual Zero Turn Mower / Z Parts Manual Zero Turn Mower / Z 246 967271501-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

Repair Parts Manual For: SR-125. Zero Turn Radius Mower P (4/11)

Repair Parts Manual For: SR-125. Zero Turn Radius Mower P (4/11) Repair Parts Manual For: SR-125 Zero Turn Radius Mower P-12763 (4/11) COUNTRY CLIPPER WRANGLER - SR125 ZERO TURN RADIUS MOWER TABLE OF CONTENTS MOWER DECK... SPINDLE ASSEMBLY... RUBBER CHUTE ASSEMBLY...

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04)

Parts Manual. Models: / Z4818BIA MANUAL NO REV. IR (09/18/04) Parts Manual Models: 968999250 / Z4818BIA MANUAL NO. 539109796 REV. IR (09/18/04) 2 INDEX MAIN FRAME ASSEMBLY... 4-5 BRAKE LINKAGE... 6 CONSOLE ASSEMBLY... 7 CASTER ASSEMBLY... 8 MOTION CONTROL ASSEMBLY...

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information